UNCLASSIFIED

AD NUMBER

AD802334

NEW LIMITATION CHANGE

TO

Approved for public release, distribution unlimited

FROM

Distribution authorized to U.S. Gov't. agencies and their contractors; Critical Technology; 04 DEC 1956. Other requests shall be referred to Space and Missile Systems Organization, Los Angeles, CA.

AUTHORITY

SAMSO ltr, 28 Feb 1972

THIS PAGE IS UNCLASSIFIED



والإجهار المحمدية بالمعمد بجارت متعاملا والمعامل المعالية المعالية المعالية والمحمد المحمدية	
DA.T. Caufield C.W.	Mell (14 Dec 5
	(12) <u>LLP</u>
LOCKHEED AIRCRAFT CORPORATION	(14) acrony LIMSD-3078
ENGINEERING TEST DEPARCHENT (72-30)	DATED December 4, 1956
Chemical-Metallurgical Section, Group 41	REY: 51/763
SUBNITTED UNDER (5) AR 33(600)-27591	NOUNL XQ-5
REQUESTED BY	CHARCE 3-13/1-1362-02
PREPARED BY AT. Caulield 7. Stelle	E CROUP APPROVAL C.W. Mell
A. TO CAUFIAN (1/4)	C. W. MOLL
THETHER ON DE FUEL CONTAINING AOF	15 CARBON DISULFIDE: EFFECT
DFON WELDED CLEST-6 ALIMINUM ALLON ,	
<	
OBJECT:	

The purpose of this investigation was to determine the effect of liquid ethylene oxide on 61S Alumium Alloy which had been welded and best treated to the T-6 condition. It was desired to ascertain if corresion occurred and whether such corresion applied to the entire assembly, or to the welded portion or both. It was also desired to determine whether the assembly acted as a catalyst to cause polymprisation of the ethylene oxide.

INTRODUCTION:

It is planned by the XQ-5 Project to use 618 Aluminum Alloy to inbricate fuel tanks to contain ethylene oxide which will be used to power a motorgenerator for use in a missile. The tank will be of welded construction and will be heat treated to the T-6 condition following the welding. The original test request specified that determinations should be made on the alloy in both the T-4 and T-6 condition. Later advice from the XQ-5 Project stated that the fuel tank was treated to the T-6 condition and tests on T-4 alloy would not be required.

CONCLUSIONS:

- 1. The original specimens, as received, were quite poorly made. After exposure to liquid ethylens oxide, a comparison was made with an unexposed sample, and there visually appeared to be little difference between the 61ST-6 specimens.
- 2. Exposure of inidited specimens of welded 61ST-6 to liquid ethylene oxide resulted in an elmost complete bleaching out of the normal "gold" inidite color.
- 3. All specimums exposed showed a very small increase in weight. The iridited specimens appeared superior, their weight gain being 0.00793% as compared to 0.0204% for the plain specimens.

(210120

This document is subject to special expert controls and each transmittal to foreign nutionals may be made only with prior opproval of

Best Available Copy

٤

- + 6	CKHEED AIRCRAFT CORPORATION	Page 2
	VISSILE SYSTEMS DIVISION	REPORT MSD-30
	CONCLUSIONS: (Continued)
4.	Some polymerization occurred with both plan mens. The iridited specimens were superior showing a polymerization residue of 0.1335 for the plain specimens.	r in this respect,
5.	Wyandotte Chemicals Corporation have probab gative work on the effect of ethylene axide than any other concern in this country. The merisation residue was a good criterion for different materials for use with ethylene is that in general, polymerization residue in in temperature. After considerable work, is following system for rating metals and allo	on various materials hey found that poly- r the evaluation of oxide. They found creases with increase they arrived at the
	Polymerization Residue -	
	Less than 0.15% - Excellent From 0.15 - 0.30% - Fair Greater than 0.31 - Unsatisfa	-
	This system is based on a test period of fo temperatures of both 160°F and 86°F.	·
	While our test temperature was 150°F, our to one week, so that we can draw no direct con- test times were different. One would expec- residue to increase with time. Wyandotte, results o. 26-week tests were only slightly obtained at four weeks. They did not devel giving a comparison of one and four-week te	iclusions since the it polyermisation however, found that higher than those
	PROCEDURE:	
1.	Samples:	
	Samples were supplied by the XQ-5 Project. 3" long and 0.032" in thickness. The weld of from one end. The specimens were stamped we identification and a small hole drilled in t men opposite the weld end. This was for con iriditing, etc. The thickness of metal used the same as that of the samples.	was located one inch ith a metal stamp for the end of the speci-
	The samples were very poorly prepared. They weld build-up on one side and either excession no penetration on the other. Further, all we through the contor on the reverse side. The also were very poorly done. The surface was be stoked by having been left too long in a	No ponstration or malds showed cracks cleaning and iriditing

5

٥

STATISTICS IN THE REAL PROPERTY INTO T

,741

ź

.

s,

Ş.,

. .

÷;

LOCKHEED AIRCRAFT CORPORATION

Page 3

PROCEDURE: (Continued)

1. Semples: (Continued)

Surface condition of specimens in tests of this type is extremely important, since where change in weight of the specimens is very small, a measure of the corrosive attack can frequently be made by visual comparison of surfaces. Surfaces of these specimens were in such poor condition to start with that this possibility was ruled out. The indite coating was so poorly dono that it was removed and a new coating applied in this laboratory. Figure 1 shows an enlarged view of the reverse side of one specimen. It clearly shows the excessive weld penetration in some areas and lack of penetration in others. The crack through the center of the weld is also plainly visible. This photograph is representative of the condition of all the specimens.

2. Regipeent:

The pressure vessels used in the test work have been previously described (MSD Report No. 1817). Figures ? and 3 show photoes of the test equipment. Figure 3 shows the retaining nut holding the aluminum rupture disc, designed to blow out in case excessive pressure develops.

3. Tests:

Three specimens of plain alloy and three which had been iridited were available. One plain specimen and one iridited specimen were reserved as controls. Each test consisted of two specimens and the plain and iridited alloy were run separately.

The weighed specimens were placed in the prossure vessel which was then connected to the ethylene oxide storege tank. The storage tank was equipped with a siphon tube which allowed delivery of liquid ethylene oxide when the tank valve was opened. Sthylene oxide was then run into the pressure vessel to a mark scanwhat above a predstermined level. The work was conducted in the fume hood since the ethylene oxide boils below room temperature. When sufficient ethylene oxide had boiled off to reduce the liquid level to the proper point, an amount of carbon disulphide sufficient to give 1 of 15 based on the weight of the ethylene oxide was added from a pipette and the mixture stirred with a glass red. The cap of the pressure vessel was then sorwwad in place and tightened.

The unit was then removed from the hand, placed in a vise and tightened further using a 24" pipe wrench. The unit was chocked for leaks and placed in a thermostatically controlled oven at 150°F for one week.

Page L LOCKHEED AIRCRAFT CORPORATION REPORT MSD-3078 VISSILE SYSTEMS UTVISION PROCEERRE: (Continued) 3. Tests: (Continued) Before closing the bomb, the threads on both body and cap had been coated with aquadag which is a water suspension of colloidal graphite. This coating was allowed to dry thoroughly before the boab was used. When the test period was completed, the liquid ethylene oxide was discharged into a weighed 50 ml. beaker in several steps. The ethylene oxide was allowed to evaporate and the beaker then weighed and the residue determined by difference. When all the ethylene oxide had been removed from the test vessel, it was removed from the fune hood, opened and the test specimens removed and weighed. A photograph was made of the test specimens and the control samples. **RESULTS:** Sample No. 1 - Plain alloy - reserved as control Sample No. 2 - Plain alloy - weight after exposure 4.4220 grams weight before exposure 4.4210 grams Increase in weight 0.0010 grams 7 Increase in weight 0.0226 Sample Ho. 3 - Plain alloy - weight after exposure 4.3932 grams weight before exposure -4.3924 grans Increase in weight 0.0008 grass % Increase in weight 0.0182 Average \$ Increase in Weight - Plain Alloy - 0.020h Sample No. 4 - Iridited alloy - reserved as control Susple No. 5 - Iridited alloy - weight after exposure -4.3022 grams weight before exposure -4.3020 grass Increase in weight 0.0002 grass % Increase in weight ** 0.00465 Sample No. 6 - Iridited alloy - weight after exposure -4.4450 graves wight before exposure -4.4445 graces Increase in weight 0.0005 grees -7 Increase in adght 0.0112 Avarage & Increase in Wight - Iridited Alloy - 0.00793

1 . Jan

721

Ū

1.12

Contraction and a second

- n. / m. - -

Page 5

LOCKHEED AIRCRAFT CORPORATION

REPORT HSD-3078

The second state and the second state of the s

RESULTS: (Continued)

Residue From Bomb No. 1 Containing Plain Alloy

Weight of beaker Weight of beaker	-	44.4291 grams 43.7143 grams

Weight of residue - 0.7118 grams

Used 300 ml. ethylens oxide S.G. 0.8711 Weight of ethylene oxide - 261.33 grams

\$ Polymerization Residue - 0.273

Residue From Bond No. 2 Containing Iridited Alloy

Weight of beaks	r plus residue	-	48.7579 grams
Weight of beake	r (empty)	-	18.1099 grams

Weight of residue - 0.3480 grame

S Polymerisation Residue - 0.133

Figure 4 shows the appearance of the specimens before and after exposure.

FURTHER WORK:

Since these tests were for only a week's duration, it might be advisable to repeat the tests and carry them on for a period of a month so that the Wyandotte system of rating could be applied. If this seems advisable, we should make certain that the samples used are much superior to the specimens used in this work.

REFERENCES:

- 1. Interoffice Notebook Pages 197866-197868 inclusive.
- 2. Discussions with following XQ-5 Personnel: J. Dodds, D. Raats, J. M. Hummell and J. Britten.
- 3. IDC from K. L. Kizs (73-30) to I. Mayar (72-30) dated 2/17/56 on the subject "Corrosion Test of 6187-4 and 6187-6 Material in Sthylens Oxida Solution".
- 4. Sthylone Oxide Monofuel A Summary dated 10 April 1953, Myandotte Chemicals Corporation.
- 5. Liquid Monopropaliant Investigation 2, Datailed Report No. 7 dated 15 February 195k, Wrandotte Chemicals Corporation.
- 6. Liquid Monopropollant Investigation 2, Detailed Report No. 8 dated 15 Kay 1954.

7. Work Folder 52/763.

		· Page 6
LO	CKHEED AIRCRAFT CORPORATION MISSILE SYSTEMS DIVISION	REPORT MSD-3078
	EFFERENCES: (Con	tinned)
<u> </u>		
8.	MSD Report No. 3066 entitled "Ethylene Oride Califilm, Unplasticized NEL-F, For Use In IQ	Fool, Diaphragm Material, .5".
9.	1930 Esport Ho. 3005 entitled "Ethylene Oride	Fuel, Plasticized
•	•	

and the second second

-

C

0

(







- ----- 2

the second s

